
MID-COUNTY SERVICES, INC. 

DOCKET NO.: 060254-SU 

VOLUSIA COUNTY 

VOLUME I11 

Test Year Ended December 31, 2005 



INDEX 

TAB 

DETAILED MAP 

CHEMICALS USED 

CHEMICAL ANALYSIS 

OPERATIONS REPORT 

INSPECTION REPORTS 

PERMITS 

NOTICES 

FIELD EMPLOYEES 

VEHICLES 

CUSTOMER COMPLAINTS 

1 

2 

3 

4 

5 

6 

7 

8 

9 

10 

ADDITIONAL ENGINEERING INFORMATION 
MID-COUNTY SERVICES, INC. 
DOCKET NO.: 060254-SU 

VOLUSIA COUNTY 

Test Year Ended December 31, 2005 



MID-COUNTY SERVICES, INC. 

DOCKET NO.: 060254-SU 

VOLUSIA COUNTY 

25.30-440 (1) 
Detailed Map 

Test Year Ended December 31, 2005 



MID-COUNTY SERVICES, INC. 

DOCKET NO.: 060254-SU 

VOLUSIA COUNTY 

25.30-440 (2) 
[...]
was Significantly Out of Compliance, due to Effluent Quality issues. A copy of the inspection report 
is attached. The Department requests a response within twenty days of receipt of this letter outlining 
action taken to correct the outstanding items indicated by an asterisk. Please direct any questions to 
the undersigned at (8 13) 632-7600, extension 335, or via e-mail: michele.duggan@dep.state.fl,us. 

Sincerely, 7 ,  

Environmental Specialist 
Domestic Wastewater Section 

Attachment 

cc: Shannan Bogdanov, FDEP with attachment 
Jeff Hilton, P.E., FDEP via e-mail 
Richard Retz, Utilities, Inc. via e-mail 
Steve Szczepkowski, Utilities, Inc. via e-mail 



COMET ENTRY DATE 

- - / - - / - -  
FXORIDA DEPARTMENT OF ENVIRONMENTAL FLORIDA DEPARTMENT OF 

ENVIRONMENTAL PROTECTION 

WASTEWATER COMPLIANCE INSPECTION REPORT 
F A C I L I T Y  A N D  I N S P E C T I O N  I N F O R M A T I O N  @ = Optional 

Name and Pbysical Location of Facility WAFR ID: county Entry Date/Time 

phone 0 ExitDatelrime 

Name(s) of Field Representatives(s) ne w 

Phone @ Operator Certification # 

Inspection Type CI - Lli 1 S&plesTaken(YXY): @ Sample ID#: Samples Split (Ym): 

(XI Domestic Industrial Were Photos TakenWm): r\l @ LogbookVolume: @ Page 

- -- I- 

IC IC 10. +Effluent Disposal C 2. +Compliance Schedules (C 4. Sampling 7. Flow Measurement 

I t 8 +Operation & Maintenance 11. ResiduaWSludge 1 C /C 
N& 

5. +Records & Reports 

13. Other 12. Groundwater 

Facility and/or Order Compliance Status: lo-Compliance 0 Out-of-compliance ignificant-Out-Of-Compliacce 

Recommended Actions: letter 

I Name(s) and Signature(s) of Inspector($ I District OfficwPhone Number I Date 

District OIliceRhone Number Date 

4- 4y- 0 .  Thomas Gucciardo (813) 744-6100, ext. 392 
@ Signature of Reviewer 

Fill Out This Section F o r  A l l  Surface Water Discharger Inspections (CEI, CSI, CBI, PAI, XSI, RI) 
Transac t ion  Code NPDES Number YRlMOtDA Insp Type Inspector  Fac Type  

~ ~ ~ U U  2u 3u 
ADDITIONAL NPDES COMMENTS 

Facility Type (Field 3): l=MUnicipal (Publicly Owned), 2=Industrial and Privately Owned Domestic, 3= Agricultural, &Federal 
Every other field is self explanatory 

Revised. May 26, 2004 



Mid-Cot. 
PIanf/D001 
MonNr 
Apr-04 
May-04 
Jun-04 
Jul-04 
Aug-04 
Sep-04 
Oct-04 
Nov-04 
Dec-04 
Jan-05 
Feb-05 
Mar-05 
Apr-05 
May-05 
Jun-05 
Jul-05 
Aug-05 
Sep-05 
OCt-05 
NQV-05 
Dec-05 
Total 
Average 

Plant/D001 
MoWr 
Apr-04 
May-04 
Jun-04 
JuI-04 
Aug-04 
Sep-04 
OCt-04 
NOV-04 
Dec-04 
Jan-05 
Feb-05 
Mar-05 
Apr-05 
May-05 
Jun-05 
JuI-05 
Aug-05 
Sep-05 
OCt-05 
NOV-05 
Dec-05 
Total 
Average 

3s review 01-12-06 
0.900 

Flow aadf Flow 3madf Flow madf 
0.742 
0.733 
0.717 
0.700 
0.697 
0.700 
0.687 
0.683 
0.683 
0.678 
0.670 
0.667 
0.666 
0.668 
0.676 
0.680 
0.670 
0.667 
0.6620 
0.6630 

13.709 
0.685 

75% RC 

FC ma 
100.0 
100.0 
100.0 
100.0 
100.0 
100.0 
100.0 
100.0 
98.0 
100.0 
100.0 
100.0 
100.0 
100.0 
100.0 
100.0 
100.0 
100.0 
100.0 
100 .o 

1998,000 
99.900 

0.668 

0.670 
0.737 
0.699 
0.784 
0.71 1 
0.635 
0.588 
0.583 
0.604 
0.625 

0.671 
0.723 
0.771 
0.755 
0.7140 
0.6470 

11 585 
0.681 

25 
FC max 

0.0 
0.0 
0.0 
1 .o 
0.0 
0.0 
0.0 
0.0 
1 .o 
0.0 
0.0 
0.0 
0.0 
0.0 

37 (1) 
2.0 
1 .o 
1 .o 
1 .o 
0.0 

7.000 
0.368 

0.638 
0.623 

' 0.742 
0.823 
0.816 
0.714 
0.603 
0.590 
0.570 
0.590 
0.653 
0.632 
0.637 
0.746 
0.786 
0.783 
0.667 
0.6610 
0.6130 

13.533 
0.677 

1.00 
TRC min 

1 .oo 
1 .oo 
1.60 
1 .oo 
1.10 
1.17 
1.51 
1.33 
1.03 
1.03 
1.30 
11.07 
1.10 
1.97 
1.36 
1.14 
1.34 
1.60 
1.27 
1 .oo 

0 0.646 

5.00 6.25 7.50 70.00 5.00 6.25 7.50 10.00 5.00 
% Cap CBOD aa CBOD ma CBOD wa CBOD max, TSS aa TSS ma TSS wa TSS max TSS-C12 
70.0 

74.0 
81 .o 
77.0 
87.0 
67.0 
70.0 
65.0 
64.0 
67.0 
69.0 

75.0 
80.0 
85.0 
83.0 
79.0 
72.0 

1265.000 
74.412 

0.01 
TRC max 

0.010 
0.010 
0.010 
0.010 
0.010 
0.010 
0.010 
0.010 
0.010 
0.010 
0.010 
0.010 
0.01 0 
0.010 
0.01 0 
0.01 0 
0.010 
0.010 
0.010 
0.010 

2.25 
2.25 
2.24 
2.00 
1.95 
1.95 
1.95 
1.95 
1.98 
2.07 
2.06 
2.06 
2.08 
2.08 
2.18 
2.18 
2.28 
2.28 
2.24 
2.13 

42.1 60 
2.108 

3.00 
TN aa 
2.78 
2.74 
2.66 
2.79 
2.72 
2.64 
2.53 
2.42 
2.55 
2.31 
2.18 
1.82 
1.67 
1.49 
1.61 
2.25 
2.55 
2.62 
2.74 
2.88 

47.950 
2.398 

2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.80 
2.00 
2.00 
2.00 
2.18 
2.00 
3.18 
2.00 
3.22 
2.00 
2.52 
2.00 

43.900 
2.195 

3.75 
TN ma 
2.70 
2.74 
1.86 
3.10 
1.20 
1.23 
1.01 
1.50 
3.37 
1.25 
1.36 
0.55 
0.84 
0.58 
3.28 
10.82 
4.86 
2.00 
2.42 
3.24 

49.910 
2.496 

nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodkg 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 

4.50 
TN wa 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 
nodi=9 

2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
6.00 
2.00 
2.40 
2.00 
2.70 
2.00 
7.40 
2.40 
4.50 
2.00 
4.10 
2.00 

55.500 
2.775 

6.00 
TN max 

3.50 
6.4 (1) 
2.60 
5.40 
2.00 
3.40 
1.50 
1.70 

2.20 
2.60 
0.76 
1.10 
0.93 
5.90 

20 (2) 
9.3 (2) 

7.7 (1) 

2.90 
3.60 
4.70 

44.790 
2.799 

2.00 
2.05 
2.05 
2.04 
2.04 
2.04 
2.04 
2.04 
2.04 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 

1.75 

39.920 
1.996 

1.00 
TP aa 
0.44 
0.46 
0.47 
0.46 
0.45 
0.47 
0.47 
0.49 
0.50 
0.49 
0.49 
0.47 
0.49 
0.46 
0.55 
0.57 
0.62 
0.64 
0.65 
0.74 

10.380 
0.519 

1 .a3 

2.00 nodi=9 
2.00 nodi=9 
2.00 nodi=9 
2.01 nodi=9 
2.00 nodi=9 
2.00 nodi=9 
2.00 nodi=9 
2.00 nodi=9 
2.00 nodi=9 
2.00 nodi=9 
2.00 nodkg 
2.00 nodi=9 
2.00 nodi=9 
2.00 nodi=9 
2.00 nodi=9 
2.00 nodi=9 
2.00 nodi=9 
2.00 nodi=9 
2.00 nodi=9 
2.00 nodi=9 

40,010 
2.001 

7.25 7.50 
TPma TPwa 
0.65 nodi=9 
0.37 nodi=9 
0.49 nodi=9 
0.45 nodi=9 
0.32 nodi=9 
0.51 nodi=9 
0.54 nodi=9 
0.46 nodi=9 
0.57 nodi=9 
0.35 nodi=9 
0.46 nodi=9 
0.54 nodi=9 
0.84 nodi=9 
0.50 nodi=9 
1.05 
0.73 nodi=9 
0.96 nodi=9 
0.78 nodi=9 
0.59 nodi=9 
1.47 nodi=9 

12.630 
0.632 

2.05 
2.00 
2.00 
2.00 
2.20 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 

40.250 
2.013 

2. 00 
TP max 

0.77 
0.57 
0.94 
0.70 
0.51 
0.59 
0.76 
0.59 
0.81 
0.47 
0.52 
0.75 
0.93 
0.92 

0.84 
1.10 
1.30 
0.80 

4.6 (1) 

13.870 
0.77 1 

2.1 (1) 

2.00 
2.00 
2.00 
2.40 
2.20 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
2.00 
3.60 
2.00 
2.00 
2.00 
2.00 

5.00 

6.00 
pH min 

6.8 
6.8 
6.4 
6.2 
6.8 
6.7 
6.4 
6.3 
6.8 
6.8 
6.8 
6.8 
6.7 
6.8 
6.8 
6.7 
7 

6.8 
6.4 
6.6 

influent 
DO min cbod/tss 

8.50 
QH max 

7.7 
7.6 
7.5 
7.5 
7.5 
7.4 
7.6 
7.6 
7.7 
7.6 
7.4 
7.6 
7.5 
7.7 
7.6 
7.6 
7.6 
7.8 
7.8 
7.7 

e2m0 
WET 

6.7 
6.5 
5.8 
6.4 
6 

6.2 
6.7 
6.3 
6.1 
6.1 
6.2 
6.1 
6.2 
6 
6 

5.5 
5.7 
5.5 

5.20 
5.60 

2101330 >1OOx2 
2201380 nodi=9 
1801460 nodi=9 
160/400 nodi=9 
1301260 nodi=9 
150/220 nodi=9 
120/230 >I 00x2 
220/300 nodi=9 
170/370 nodi=9 
140l200 nodi=9 
170/260 nodi=S 
2701330 nodi=9 
1801230 <l OOcd 
190/240 nodi=9 
120/210 nodi=9 
240/210 nodi=9 
150/220 nodi=9 
21 0/250 <1 00x2 
150/190 nodi=9 
140/200 nodi=9 



MID-COUNTY SERVICES, INC. 

DOCKET NO.: 060254-SU 

VOLUSLA COUNTY 

25.30-440 (6) 
Permits 

Test Year Ended December 31, 2005 



Department of 

Environmental Protection 
Sauthwest District 

Jeb Bush 
Governor 

In the Matter of an 
Application for Permit by: 

Mid-County Services, Inc. 
Mr. Patrick Flynn 
Regional Director 
200 Weathersfield Avenue 
Altamonte Springs, FL 32714 

13051 North Telecom Parkway 
Temple Terrace, FL 33637-0926 

Telephone: 813-632-7600 

Colleen M. Castille 
Secretary 

February 7,2006 

PA File No. FL0034789-008-DW 1P 
Mid County WWTF 
Pinellas County 

NOTICE OF PERMIT ISSUANCE 

Enclosed is Permit Number FL0034789 to operate an existing 0.90 mgd Annual Average Daily Flow (AADF), Type 
I, advanced wastewater treatment plant consisting of two separate treatment trains as follow: the flow is directed 
through one static screen, followed by a flow equalization basin of 200,000 gallons total volume and through a flow 
splitter box which separates the flow into a 0.30 mgd stream and 0.60 mgd stream. The 0.30 mgd treatment train 
consists of one aeration basin of 349,000 gallons total volume and one clarifier of 92,000 gallons and 1025 square 
feet of total surface area. The 0.60 mgd treatment train consists of one aeration basin of 600,000 gallons total 
volume and one clarifier of 98,000 gallons and 1086 square feet of total surface area. The flow from the two trains 
are combined into one effluent holding tank of 16,000 gallons total volume, to three denitrification filters of 
1,100,OOO gallons total volume and 367 square feet of total surface area, to one chlorinatioddechlorination chamber 
of 37,000 gallons total volume, one aerobic digester of 41,000 gallons total volume and one sludge holding tank of 
43,500 gallons total volume. This facility is operated to provide advanced wastewater treatment and high level 
disinfection., issued under Chapter 403, F.S., Chapters 62-4, 62-600, 62-601, 62-602, 62-6 10, 62-620, 62-640, and 
62-699, F.A.C. 

Monitoring requirements under this permit are effective on the first day of the second month following permit 
issuance. Until such time, the permittee shall continue to monitor and report in accordance with previously effective 
permit requirements, if any. 

The Department’s proposed agency action shall become final unless a timely petition for an administrative hearing is 
filed under Sections 120.569 and 120.57, Florida Statutes, within fourteen days of receipt of notice. The procedures 
for petitioning for a hearing are set forth below. 

A person whose substantial interests are affected by the Department’s proposed permitting decision may petition for 
an administrative proceeding (hearing) under Sections 120.569 and 120.57, Florida Statutes. The petition must 
contain the information set forth below and must be filed (received by the clerk) in the Office of General Counsel of 
the Department at 3900 Commonwealth Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000. 

Under Rule 62-1 10.106(4), Florida Administrative Code, a person may request enlargement of the time for filing a 
petition for an administrative hearing. The request must be filed (received by the clerk) in the Office of General 
Counsel before the end of the time period for filing a petition for an administrative hearing. 

Petitions by the applicant or any of the persons listed below must be filed within fourteen d ~ y s  of receipt of this 
written notice. Petitions filed by any persons other than those entitled to written notice under Section 120.60(3), 

Printed on recycled paper 



FACILITY: Mid County WWTF 
PERMITTEE: Mid-County Services, Inc. 

PA File No.: FLOO34789-008-DW 1P 

Florida Statutes, must be filed within fourteen days of publication of the notice or within fourteen days of receipt of 
the written notice, whichever occurs first. Under Section 120.60(3), Florida Statutes, however, any person who has 
asked the Department for notice of agency action may file a petition within fourteen days of receipt of such notice, 
regardless of the date of publication. 

The petitioner shall mail a copy of the petition to the applicant at the address indicated above at the time of filing. 
The failure of any person to file a petition or request for enlargement of time within fourteen days of receipt of notice 
shall constitute a waiver of that person’s right to request an administrative determination (hearing) under Sections 
120.569 and 120.57, Florida Statutes. Any subsequent intervention (in a proceeding initiated by another party) will 
be only at the discretion of the presiding officer upon the filing of a motion in compliance with Rule 28-106.205, 
Florida Administrative Code. 

A petition that disputes the material facts on which the Department’s action is based must contain the following 
information: 

(a) The name, address, and telephone number of each petitioner; the name, address, and telephone number of the 
petitioner’s representative, if any; the Department permit identification number and the county in which the subject 
matter or activity is located; 
(b) A statement of how and when each petitioner received notice of the Department action; 
(c) A statement of how each petitioner‘s substantial interests are affected by the Department action; 
(d) A statement of all disputed issues of material fact. If there are none, the petition must so indicate; 
(e) A statement of facts that the petitioner contends warrant reversal or modification of the Department action; 
(f) A concise statement of the ultimate facts alleged, as well as the rules and statutes which entitle the petitioner to 
relief; and 
(g) A statement of the relief sought by the petitioner, stating precisely the action that the petitioner wants the 
Department to take. 

Because the administrative hearing process is designed to formulate final agency action, the filing of a petition means 
that the Department’s final action may be different from the position taken by i t  in this notice. Persons whose 
substantial interests will be affected by any such final decision of the Department have the right to petition to become 
a party to the proceeding, in accordance with the requirements set forth above. 

In addition to requesting an administrative hearing, any petitioner may elect to pursue mediation. The election may 
be accomplished by filing with the Department a mediation agreement with all parties to the proceeding (Le., the 
applicant, the Department, and any person who has filed a timely and sufficient petition for a hearing). The 
agreement must contain all the information required by Rule 28-106.404, Florida Administrative Code. The 
agreement must be received by the clerk in the Office of General Counsel of the Department at 3900 Commonwealth 
Boulevard, Mail Station 35, Tallahassee, Florida 32399-3000, within ten days after the deadline for filing a petition, 
as set forth above. Choosing mediation will not adversely affect the right to a hearing if mediation does not result in 
a settlement. 

As provided in Section 120.573, Florida Statutes, the timely agreement of all parties to mediate will toll the time 
limitations imposed by Sections 120.569 and 120.57, Florida Statutes, for holding an administrative hearing and 
issuing a final order. Unless otherwise agreed by the parties, the mediation must be concluded within sixty days of 
the execution of the agreement. If mediation results in settlement of the administrative dispute, the Department must 
enter a final order incorporating the agreement of the parties. Persons seeking to protect their substantial interests 
that would be affected by such a modified final decision must file their petitions within fourteen days of receipt of 
this notice, or they shall be deemed to have waived their right to a proceeding under Sections 120.569 and 120.57, 
Florida Statutes. If mediation terminates without settlement of the dispute, the Department shall notify all parties in 
writing that the administrative hearing processes under Sections 120.569 and 120.57, Florida Statutes, remain 
available for disposition of the dispute, and the notice will specify the deadlines that then will apply for challenging 
the agency action and electing remedies under those two statutes. 

2 



FACILITY: Mid County WWTF 
PERMITTEE: Mid-County Services, Inc. 

PA File No.: FL0034789-008-DW 1P 

I 

This permit is final and effective on the date filed with the clerk of the Department unless a petition (or request for 
enlargement of time) is filed in accordance with the above. Upon the timely filing of a petition (or request for 
enlargement of time) this permit will not be effective until further order of the Department. 

Any party to this permit has the right to seek judicial review under Section 120.68, Florida Statutes, by the filing of a 